FCC ID:2AAUI-MONDODUO

Appendix for BLE
Test Report No.:CTL2207053064-WF04

Appendix A: DTS Bandwidth

Test Result
TestMode Antenna Channel DTS BW [MHZz] FL[MHZz] FH[MHZz] Limit(MHZz] Verdict
Ant1 2402 0.716 2401.808 2402.524 0.5 PASS
Ant2 2402 0.716 2401.804 2402.520 0.5 PASS
Ant1 2440 0.716 2439.808 2440.524 0.5 PASS
BLE_BT4.0
Ant2 2440 0.712 2439.812 2440.524 0.5 PASS
Ant1 2480 0.716 2479.808 2480.524 0.5 PASS
Ant2 2480 0.720 2479.808 2480.528 0.5 PASS
Ant1 2402 1.188 2401.574 2402.762 0.5 PASS
Ant2 2402 1.188 2401.574 2402.762 0.5 PASS
Ant1 2440 1.188 2439.574 2440.762 0.5 PASS
BLE_BT5.0
Ant2 2440 1.188 2439.574 2440.762 0.5 PASS
Ant1 2480 1.182 2479.580 2480.762 0.5 PASS
Ant2 2480 1.182 2479.580 2480.762 0.5 PASS
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA ] ==
AL F

: & WO R
Center Freq 2.402000000 GHz #Avg Type: RM.

z =
PNO: Wide ~+— 171g: Free Run Avg|Hold: 150011500 T -
IFGain:Low #Atten: 40 dB
RefOffset 1 B AMKr3 716 kHz] Auto Tune
Ref 30.00 dBm -0.125 dB|
Center Freq|
2.402000000 GHz|

Center 2.402000 GHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

BLE_BT4.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA - =
AL ; 5 — .
Center Freq 2.402000000 GHz #Avg Type: RMS ™ -
PNO: Wide ~»— 11ig: Free Run Avg|Hold: 15001500
IFGain:Low #Atten: 40 dB8
Ref Offset 1 dB AMkr3 716 kHz| LU
Ref 30.00 dBm 0.071 dBj
Center Freq
2402000000 GHz!

Center 2.402000 GHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

[ Keysight Spectrum Anayzer - Swept SA

AL .

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Wide ~»— 1rig: Free Run Avg|Hold: 15001500
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

Center Freq
2.440000000 GHz!

StartFreq|

Center 2.440000 GHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

10 160 GHz | 3953 dBm
716 kHz| (A} 0.044dB

s e

BLE_BT4.0_Ant1_2440

Page 2 of 32




FCC ID:2AAUI-MONDODUO

[ Keysight Spectrum Analyzer - Swept SA
AL A
Center Freq 2.440000000 GHz #Avg Type: RMS

05:48:03 P Aug 04,

PNO: Wide ~+ 171g: Free Run AvglHold: 150011500 T -
IFGain:Low #Atten: 40 dB
Ref Offset 1 B AMKr3 712 kHZ] Auto Tune
Ref 30.00 dBm -0.025 dB
Center Freq|
2.440000000 GHz|

Span 4.000 MHz
Sweep 1.000 ms (1001 pts)

BLE_BT4.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL ; I —
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 171g: Free Run Avg|Hold: 150011500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.480000000 GHz|

Center 2480000 GHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

rsc [

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 15001500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.480000000 GHz|

Center 2480000 GHz Span 4.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

vsc Terms

BLE_BT4.0_Ant2_2480
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[ Keysight Spectrum Analyzer - Swept SA
AL A
Center Freq 2.402000000 GHz #Avg Type: RMS

PNO: Wide ~»— 1rig: Free Run Avg|Hold: 15001500 T -
IFGain:Low #Atten: 40 dB8
" Auto Tune)|
Ref Offset 1 dB
Ref 30.00 dBm
CenterFreq
2.402000000 GHz|

Span 6.000 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts),

401 670 GHz| 4535dBm
1188 MHz[(A)  -0.110dB/

BLE_BT5.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL ; ny W0 R [
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Wide ~+— 171g: Free Run Avg|Hold: 150011500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.402000000 GHz|

Center 2.402000 GHz Span 6.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts),

2401 670 GHz|
1.188 MHz| (A}

= (S

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 15001500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2440000000 GHz|

Span 6.000 MHz
#VBW 300 kHz Sweep 1.000 ms (1001 pts)

439 670 GHz| 4298 dBm
1.188 MHz| (A} 0.374 dB/

s e

BLE_BT5.0_Ant1_2440
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[ Keysight Spectrum Analyzer - Swept SA
AL
Center Freq 2.440000000 GHz

PNO: Wide ~»— 17g: Free Run
IFGainlow  #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Center 2.440000 GHz

#Res BW 100 kHz #VBW 300 kHz

3:49 PM Aug 4,

i

CenterFreq
2440000000 GHz|

#Avg Type: RMS
Avg|Hold: 150011500

Span 6.000 MHz
Sweep 1.000 ms (1001 ps)

70 GHz |

4396 4222 dBm
1.188 MHz| (A} 0.369 dB/

BLE_BT5.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.480000000 GHz
PNO: Wide ~+— 17g: Free Run
IFGainLow  #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Y N RE [05:43:28 PMAsg D
#Avg Type: RMS T
Avg[Hold: 160011500

CenterFreq
2.480000000 GHz|

Span 6.000 MHz
Sweep 1.000 ms (1001 pts)

2479 676 GHz|
1.182 MHz| (A}

Msc

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.480000000 GHz
PNO: Wide ~+— 17g: Free Run
IFGainLow  #Atten: 40 dB

Ref Offset 1 dB

Ref 30.00 dBm

Center 2480000 GHz

#Res BW 100 kHz #VBW 300 kHz

Y o
#Avg Type: RMS
Avg[Hold: 160011500

1.182 MHz|
0.248 dBj

CenterFreq
2.480000000 GHz|

Span 6.000 MHz
Sweep 1.000 ms (1001 pts)

479 676 GHz|
1.182 MHz| (A}

3.747 dBm
0.248 dB/

usc

BLE_BT5.0_Ant2_2480
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Appendix B: Maximum conducted output power

Test Result
TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
Ant1 2402 5.06 <30 PASS
Ant2 2402 4.94 <30 PASS
Ant1 2440 4.81 <30 PASS
BLE_BT4.0
Ant2 2440 4.7 <30 PASS
Ant1 2480 4.4 <30 PASS
Ant2 2480 4.25 <30 PASS
Ant1 2402 5.04 <30 PASS
Ant2 2402 4.96 <30 PASS
Ant1 2440 4.81 <30 PASS
BLE_BT5.0
Ant2 2440 4.74 <30 PASS
Ant1 2480 4.4 <30 PASS
Ant2 2480 4.25 <30 PASS
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Test Graphs

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run Avg|Hold: 852/1000
IFGain:Low #Atten: 40 dB

Mkr1 2.402 197 50 GHz
Ref Offset 1 dB P
R;i 3;.!00 dBm 5.057 dBm)

CenterFreq
2402000000 GHz!

[

StartFreq|
2397000000 GHz!

StopFreq|

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

[ Keysight Spectrum Anayzes - Swept 5A

AL P Y :
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 933/1000

IFGain:Low #Atten: 40 dB
Mkr1 2.401 802 50 GHz LU
Ref Offset 1 dB. K
Ref 30.00 dBm 4.939 dBm|

Center Freq
2402000000 GHz!

[

StartFreq|
2397000000 GHz!

StopFreq|

Scale Type

(Center 2.402000 GHz Span 10.00 MHz |5 Lin)
HRes BW 2.7 MHz #VBIW 8.0 MHz Sweep 1.067 ms (8001 pts)

[ Keysight Spectrum Anahyzer - Swept SA
AL

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 964/1000
IFGain:Low #Atten: 40 dB8

Mkr1 2.440 082 50 GHZ] Auto Tune
Ref Offset 1 dB.
R;i Sus.eﬂn dBm 4814 dBm|

Center Freq
2.440000000 GHz!

I——]

StartFreq|
2435000000 GHz|

StopFreq|
2.445000000 GHz|

CFstep

‘Center 2.440000 GHz Span 10.00 MHz
Res BW 2.7 MHz #/BW 8.0 MHz Sweep 1.067 ms (8001 pts)
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BLE_BT4.0_Ant1_2440

[ Keysight Spectrum Anahyzer - Swept SA
AL

A
Center Freq 2.440000000 GHz #Avg Type: RMS
'PNO: Fast ~+— 171g: Free Run Avg|Hold: 968/1000
IFGain:Low #Atten: 40 dB

arl 2
Ref Offset 1 dB. Mkr1 2
Ref 30.00 dBm

CenterFreq
2440000000 GHz|

Scale Type

‘Center 2.440000 GHz Span 10.00 MH Lo
Res BW 2.7 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

BLE_BT4.0_Ant2_2440

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Fast ~— 171g: Free Run AvglHold: 84711000
IFGain:Low #Atten: 40 dB

m 7 Auto Tune|
Ref Offset 1 dB Mkr1 2.479 988 75 GHz
Ref 30.00 dBm 4.399 dBm)

CenterFreq
2.480000000 GHz|

| ]

StartFreq
2.475000000 GHz|

StopFreq|
2.485000000 GHz/

Scale Type

‘Center 2.480000 GHz Span 10.00 MH Lo
#Res BW 2.7 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

BLE_BT4.0_Ant1_2480

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Fast ~— 17ig: Free Run Avg|Hold: 960/1000
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.

Mkr1 2.479 870 00 GHz
Ref 30.00 dBm 4

dBm)

CenterFreq
2480000000 GHz!

I

StartFreq|
2475000000 GHz!

‘Center 2.480000 GHz Span 10.00 MHz
#Res BW 2.7 MHz #/BW 8.0 MHz Sweep 1.067 ms (8001 pts)

s

BLE_BT4.0_Ant2_2480
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[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.402000000 GHz
PNO: Fast =»=
IFGain:Low

Trig: Free Run
#Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

‘Center 2.402000 GHz

#Res BW 2.7 MHz #VBW 8.0 MHz

iy 05:40:04 M Aug
#Avg Type: RMS T
Avg|Hold: 957/1000

Mkr1 2.401 693 75 GHz
5.036 dBm

Span 10.00 MH;
Sweep 1.067 ms (8001 pts)

Auto Tune)|

CenterFreq
2.402000000 GHz|

BLE_BT5.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.402000000 GHz
PHO: Fast -
IFGain:Low

Trig: Free Run
#Aten: 40 dB.

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.402000 GHz

#Res BW 2.7 MHz #VBW 8.0 MHz

Y :
#Avg Type: RMS
AvglHold: 9531000

Mkr1 2.401 766 25 GHz
4.972 dBm)

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

CenterFreq
2.402000000 GHz|

StartFreq

Log

BLE_BT5.0_Ant2_2402

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.440000000 GHz
PNO: Fast ~+- 17ig: Free Run
IFGain:Low #Atten: 40 dB
Ref Offset 1 dB
Ref 30.00 dBm

‘Center 2.440000 GHz

#Res BW 2.7 MHz #/BW 8.0 MHz

Y :
#Avg Type: RMS
AvglHold: 964/1000

Mkr1 2.439 665 00 GHz
4.812 dBm)

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

Auto Tune|

CenterFreq
2440000000 GHz|

| ]

StartFreq|
2435000000 GHz|

StopFreq|
2.445000000 GHz/

BLE_BT5.0_Ant1_2440

Page 9 of 32




FCC ID:2AAUI-MONDODUO

[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.440000000 GHz

PNO: Fast -+

IFGain-Low

Ref Offset 1 dB
Ref 30.00 dBm

‘Center 2.440000 GHz
#Res BW 2.7 MHz

#VBW 8.0 MHz

A

#Avg Type: RMS
Trig: Free Run AvgHold: 34111000
#Atten: 40 dB8

Auto Tune)|

CenterFreq
2440000000 GHz|

Span 10.00 MH;
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.480000000 GHz

PNO: Fast ~+—

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.480000 GHz
#Res BW 2.7 MHz

#VBW 8.0 MHz

#Avg Type: RMS

Trig: Free Run Avg|Hold: 841/1000

#Atten: 40 dB

Mkr1 2.479 742 50 GHz
4.404 dBm

CenterFreq
2.480000000 GHz|

StartFreq

Span 10.00 MHz |5
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant1_2480

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.480000000 GHz

PNO: Fast ~+—

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.480000 GHz
#Res BW 2.7 MHz

#/BW 8.0 MHz

Y :
#Avg Type: RMS
AvglHold: 954/1000

Pt

CenterFreq
2.480000000 GHz|

| ]

StartFreq|
2475000000 GHz!

Trig: Free Run
#Aten: 40 dB.

Mkr1 2.479

StopFreq|
2.485000000 GHz/

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

BLE_BT5.0_Ant2_2480
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Appendix C: Maximum power spectral density

Test Result
TestMode Antenna Channel Result{[dBm/3-100kHz] Limit[dBm/3kHz] Verdict

Ant1 2402 -9.85 <8 PASS
Ant2 2402 -9.99 <8 PASS
Ant1 2440 -10.17 <8 PASS

BLE_BT4.0
Ant2 2440 -10.27 <8 PASS
Ant1 2480 -10.71 <8 PASS
Ant2 2480 -10.79 <8 PASS
Ant1 2402 -13.37 <8 PASS
Ant2 2402 -13.44 <8 PASS
Ant1 2440 -13.58 <8 PASS

BLE_BT5.0
Ant2 2440 -13.67 <8 PASS
Ant1 2480 -13.94 <8 PASS
Ant2 2480 -14.14 <8 PASS
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 2.402 139 46 GHz
Ref Offset 1 dB
Ref 21.00 dBm 9.848 dBm)|

CenterFreq

2.402000000 GHz|

StartFreq|
2401463000 GHz!

[T
i ""l""'\
i

Span 1.074 MHz
#/BW 10 kHz Sweep 114.0 ms (30000 pts)

BLE_BT4.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.402000000 GHz #Avg Typec RMS
PNO: Wide ~»— 1ig: Free Run Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB
Ref Offset 1 dB Mkr1 2.40 Auto Tune,
Ref 21.00 dBm

Center Freq
2402000000 GHz!

StartFreq|
2401463000 GHz!

ICenter 2.4020000 GHz Span 1.074 MHz
#Res BW 3.0 kHz #/BW 10 kHz Sweep 114.0 ms (30000 pts)

BLE_BT4.0_Ant2_2402

[ Keysight Spectrum Anayzer - Swept SA
AL

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Wide ~+~ 17g: Frée Run Avg|Hold: 100/100
IFGainlow  #Atten: 30 dB

Mkr1 2.440 141 75 GHz
Ref Offset 1 dB.
Ref 21.00 dBm -10.167 dBm

Center Freq
2.440000000 GHz!

ICenter 2.4400000 GHz Span 1.074 MHz
Res BW 3.0 kHz #/BW 10 kHz 114.0 ms (30000 pts)
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BLE_BT4.0_Ant1_2440

[ Keysight Spectrum Anahyzer - Swept SA
AL

A

Center Freq 2.440000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run AvglHold: 100100
IFGain:Low #Atten: 30 dB

05:48: ug 4, 2022

Mkr1 2.440 142 7
Ref Offset 1 dB
Ref 21.00 dBm -10.268 dBm

CenterFreq
2440000000 GHz|

StartFreq

Scale Type

[Center 2.4400000 GHz Span 1.068 MH Lo
#Res BW 3.0 kHz #VBW 10 kHz Sweep 114.0 ms (30000 pts]

us|

BLE_BT4.0_Ant2_2440

[ Keysight Spectrum Analyzer - Swept SA

AL P Y :
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 11ig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
Ref Offset 1 dB Mkr1 2.480 144 69 GHZ Auto Tune|
Ref 21.00 dBm -10.705 dBm|

CenterFreq
2.480000000 GHz|

|

StartFreq

Scale Type
Center 2.4800000 GHz Span 1.074 MHz |5 Lin

#Res BW 3.0 kHz #VBW 10 kHz Sweep 114.0 ms (30000 pts]
us

BLE_BT4.0_Ant1_2480

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17g: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 2.480 145 46 GHz
Ref Offset 1 dB
Ref 21.00 dBm -10.788 dBm|

CenterFreq
2480000000 GHz!

|
it L i
‘-’L‘*‘I‘Ifl it v\.

ICenter 2.4800000 GHz Span 1.080 MHz
#Res BW 3.0 kHz #/BW 10 kHz 114.0 ms (30000 pts)

BLE_BT4.0_Ant2_2480
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[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.402000000 GHz
PNO:

IFGain-Low

Ref Offset 1 dB
Ref 21.00 dBm

1 Ll 'le‘l‘u" I "l‘u
”n“ﬂ!\‘?wf‘lll’ A il
| |

‘Center 2.4020000 GHz
#Res BW 3.0 kHz

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB.

Wide -

Mkr1 2.402 119 25 GHz
-13.366 dBm|

L

Span 1.782 MHz

#VBW 10 kHz 188.0 ms (30000 pts]

CenterFreq
2.402000000 GHz|

StartFreq
2401108000 GHz|

BLE_BT5.0_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.402000000 GHz
PNO:

IFGain:Low

Ref Offset 1 dB.
Ref 21.00 dBm

el

‘Center 2.4020000 GHz
#Res BW 3.0 kHz

Anl
i
il
|

& -
#Avg Type: RMS

Wide —a= Trig: Free Run AvglHold: 1001100

#Atten: 30 dB

Mkr1 2.402 120 85 GHz
-13.444 dBm|

’T
gl .I‘N' I,.R”‘-‘L‘m' i i [“l’lv P
ikl LT

Span 1.782 MHz

#VBW 10 kHz 188.0 ms (30000 pts]

CenterFreq
2.402000000 GHz|

StartFreq
2401108000 GHz|

BLE_BT5.0_Ant2_2402

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.440000000 GHz
PI

NO: Wide ~+—
IFGain:Low

Ref Offset 1 dB.
Ref 21.00 dBm

ICenter 2.4400000 GHz
#Res BW 3.0 kHz

& -
#Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Mkr1 2.440 121 86 GHz
-13.577 dBm|

Span 1.782 MHz
188.0 ms (30000 pts)

#/BW 10 kHz

CenterFreq
2440000000 GHz|

BLE_BT5.0_Ant1_2440
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ws-gmsmmm Anshzer - Swtpt SA

Cemer Freq 2.440000000 GHz
BhoWide —r- Trig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 21.00 dBm

i

“"“l"
J |

[Center 2.4400000 GHz

#Res BW 3.0 kHz #VBW 10 kHz

M %M \‘l' U[“d‘ 'Il HH‘l l}-.

#Avg Typs: RMS
AvglHold: 1001100

Mkr1 2.440 123 29 GHz
-13.670 dBm|

CenterFreq
2440000000 GHz|

1
‘H !

il 1‘

Span 1.782 MHz |5
Sweep 188.0 ms (30000 pts

BLE_BT5.0_Ant2_2440

fo] qungMSpKlmm Analyzer - Swept SA

Cemer Freq 2.480000000 GHz
PNO: Wide ~>- T1ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB.
Ref 21.00 dBm

‘Center 2.4800000 GHz

#Res BW 3.0 kHz #VBW 10 kHz

& -
#Avg Type: RMS
Avg|Hold: 1001100

73 GHz
937 dBm|

CenterFreq
2.480000000 GHz|

StartFreq
2479113500 GHz|

Span 1.773 MHz |5
Sweep 188.0 ms (30000 pts

BLE_BT5.0_Ant1_2480

[ Keysight Spectrum Analyzer - Swept SA
AL

Center Freq 2.480000000 GHz
PNO: Wide ~>- T1ig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB

Ref 21.00 dBm

ICenter 2.4800000 GHz

#Res BW 3.0 kHz #/BW 10 kHz

& -
#Avg Type: RMS
Avg|Hold: 1001100

CenterFreq
2.480000000 GHz|

I—

StartFreq|
2479113500 GHz!
Stop Freq|
2480886500 GHz|

T

Span 1.773 MHz
188.0 ms (30000 pts)

BLE_BT5.0_Ant2_2480
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Appendix D: Band edge measurements

Test Result

TestMode Antenna ChName Channel ReflLevel[dBm] Result[dBm] Limit[dBm] Verdict
Ant1 Low 2402 4.52 -47.1 <-15.48 PASS
Ant2 Low 2402 4.41 -47.02 <-15.59 PASS

BLE_BT4.0
Ant1 High 2480 3.87 -54.19 <-16.14 PASS
Ant2 High 2480 3.72 -54 .4 <-16.28 PASS
Ant1 Low 2402 4.70 -35.94 <-15.3 PASS
Ant2 Low 2402 4.60 -36.18 <-15.4 PASS

BLE_BT5.0
Ant1 High 2480 4.05 -43.47 <-15.95 PASS
Ant2 High 2480 3.89 -43.48 <-16.11 PASS
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